RADIO FREQUENCY SLUDGE HYDROLYSIS AS AN ENERGY EFFICIENT ALTERNATIVE
TO MICROWAVE AND CONDUCTIVE HEATING FOR ADVANCED ANAEROBIC DIGESTION

by

Ehssan Ollah Hosseini Koupaie

B.A.Sc. (Civil Engineering), Isfahan University of Technology, 2008

M.A.Sc. (Civil and Environmental Engineering), Amirkabir University of Technology, 2011

A THESIS SUBMITTED IN PARTIAL FULFILLMENT OF
THE REQUIREMENTS FOR THE DEGREE OF

DOCTOR OF PHILOSOPHY

in

The College of Graduate Studies

(Civil Engineering)

THE UNIVERSITY OF BRITISH COLUMBIA
(Okanagan)

July 2017

© Ehssan Ollah Hosseini Koupaie, 2017



The following individuals certify that they have read, and recommend to the College of Graduate
Studies for acceptance, a thesis/dissertation entitled:
[...]
Figure 2-19 compares the change in the real and imaginary parts of the complex
permittivity of KWWTP sludge (TWAS and DWSC) with that of pure water at the frequency of 3
MHz to 40 GHz. The data used to plot Figure 2-19 was adapted from Bobowski et al. (2012). As
seen in Figure 2-19 (a), at the frequencies greater than 100 MHz, the change in &’ of TWAS and
pure water follows similar pattern, while below 100 MHz, their pattern is clearly distinguished.
Similar behavior called -dispersion has been reported for biological samples such as cells and
tissues at low frequencies (100 KHz to 10 MHz) (Pethig, 1984). The B-dispersion is generally
explained by Maxwell-Wagner effect in which when an electric current passes across the
interface of materials with different permittivity and conductivity, the charges are accumulated
at their interface (Iwamoto, 2012). Now, taking into account the microstructure of WAS floc
(Figure 2-18), the observed B-dispersion (Figure 2-19 (a)) is most likely related to the charging
of the cell membranes which act as the interface between extra- and intra-cellular compounds.
This interpretation also explains the improved 3-dispersion observed for DWSC at 18% TS which
is much thicker than TWAS at 4.5%, containing more cellular compounds. The sludge electrical

characterization also reveals that at lower ranges of frequency (below 1 GHz), the ionic

conductivity dominates the energy loss mechanisms. This corresponds to the term % resulting
0

in a straight line slope below 1 GHz in Figure 2-19 (b).

74



@ M
’ = =TWAS (TS=4.5%)

\ ’ \ e Pure water

N — + DWSC (TS=18%)

1.0E+02 T N\

1.0E+01 T T T 1
3.0E+06 3.0E+07 3.0E+08 3.0E+09 3.0E+10
Frequency (Hz)
) R — —TWAS (TS=4.5%) r 15
A\ e Pure water P)
\ = « DWSC (TS=18%) [ L 12
1.0E+03 E; \ \. - =TWAS |
o A !
w L]
3 \ 9
5 Y §
t-:) \ \ v
1 \ 6
1.0E+02 \ \
AYEAN
\n 3
-~ -
/ \ N/
\
/ R
1.0E+01 T T 0

3.0E+06 3.0E+07 3.0E+08 3.0E+09 3.0E+10
Frequency (Hz)
Figure 2-19. The complex permittivity of TWAS, DWSC and pure water; (a) real part of
complex permittivity (&), (b) loss factor (plotted based on the data reported by BobowskKi et al.
(2012))

75



2.9. SUMMARY

The structure of WAS floc includes a heterogeneous mixture of different microorganisms,
organic and inorganic matter attached together with EPS. This forms a complex 3D polymeric
network immersed in bulk water which resists AD. The slow degradation of WAS known as the
bottleneck of conventional AD is due to the rate limiting hydrolysis step, essential to disintegrate
the WAS structure at the beginning of AD. As a result, a long retention time is required to convert
the organic fraction of WAS in conventional AD. This leads to the large digester volume and high
capital cost. In an attempt to overcome the bottleneck of conventional AD, the WAS structure can
be disrupted via different (i.e. thermal, mechanical, biological methods and combination of them)
methods called “pretreatment” resulting in the release of intracellular and extracellular
biopolymers of sludge in to liquid phase, accelerating the digestion process. These
pretreatments, with the common goal of converting large, complex organics into small organics,
are applied to WAS externally (outside the digester vessel) before sludge is fed to the digester.
The overall process (pretreatment followed by AD) is known as an “advanced AD”. Thermal
hydrolysis using either CH or MW irradiation has been one of the leading topics in the field of
sludge pretreatment during the last two decades. The literature review on the topic revealed the
following two research gapes; 1) the lack of a comprehensive study to compare the two thermal
sludge pretreatment techniques (CH and MW irradiation) under controlled experimental
conditions (under identical thermal profile) and 2) the limitation of almost all the previous MW
pretreatment studies to a single frequency of 2.45 GHz. To fill the first literature gap, in this
research, a study was conducted using a pressure-sealed vessel controlled by a computer as a CH

76



system that mimics the MW heating under identical thermal profile. Using the custom-designed
CH system, the comparison between the CH and MW (at 2.45 GHz) pretreatments was performed
in a much more controlled experimental condition than that of previous studies. The
methodology and results of the comparison studies are discussed in Chapters 3 and 4. To address
the second knowledge gap stated above, fundamental research was performed to design, build,
and assess a novel EM sludge pretreatment system at a frequency of 13.56 MHz. The design steps

followed along with the findings of the conducted research are described in Chapters 5, 6, and 7.

77



CHAPTER 3. CONDUCTIVE HEATING VS. MICROWAVE IRRADIATION FOR
ENHANCED SLUDGE DISINTEGRATION UNDER IDENTICAL THERMAL
PROFILES

3.1. INTRODUCTION

The primary goal of this research (Objectives III, IV and V) was to design, implement and
evaluate a novel energy-efficient sludge pretreatment system that goes beyond the limitations of
the currently available thermal hydrolysis methods. However, this goal could not be achieved
without understanding the effects of the existing thermal pretreatment systems (CH and MW
irradiation) on sludge solubilization and AD performance. As previously discussed (Section
2.7.4.3), due to the significant inconsistency among the results of the published research, it is
hard to derive a solid conclusion about any possible differences between CH and MW
pretreatment method on sludge disintegration. Therefore, the objective of the first phase of this
research was to compare CH and MW (at 2.45 GHz) pretreatment systems under identical
thermal profile for enhanced sludge solubilization. It is worth noting that to achieve an identical
thermal profile, the final temperature reached as well as the heating/cooling ramp rate should
be identical between CH and MW pretreatments.

There are two hypotheses tested in this chapter. First, not only the final temperature
reached but also the heating/cooling profiles are important factors determining sludge
solubilization for using MW and CH pretreatment methods. Validating this hypothesis with an
extensive data set will allow for explanation of the contradictory results of previous studies in
which only the final temperature (not the heating/cooling rates) was kept identical. The second

hypothesis proposed is that, under identical thermal profile (identical pretreatment temperature

78



and the heating/cooling rate), the pretreatment method (MW vs. CH) is not a significant factor
determining the sludge disintegration ratio.

The key research infrastructure needed for successful validation of the aforementioned
hypotheses was a computer controlled CH system, because commercial units are limited to
certain temperature ranges and heating rates. Recent research within our UBC Bioreactor
Technology Group was successful in custom-building a CH system which could simulate MW
heating under identical heating profile. The first study (Mehdizadeh et al., 2013) that utilized this
CH applicator (for comparison with MW heating) was however limited to a single heating rate of
7.5°C/min which did not allow for arriving at any conclusion simultaneously for the effect of
pretreatment method, temperature and heating rate. Moreover, for the current research, the CH
applicator was modified from its previous version to follow an identical cooling rate as MW, in
addition to the identical heating rate. Therefore, the purpose of this phase was to provide a
comprehensive comparison between MW and CH on sludge solubilization over a wide range of
temperature (80, 120 and 160°C) and heating rate (3, 6 and 11°C/min) under identical

heating/cooling profiles.

3.2. MATERIALS AND METHODS

3.2.1. Sludge characteristics
In this chapter, the thermal pretreatment was performed on the DWSC generated at
KWWTP. The KWWTP has the design capacity of 70,000 m3/d, and currently serves a population

of approximately 100,000 people. The overall treatment process at the treatment plant includes

79



screening, grit removal, primary sedimentation, fermentation, biological nutrient removal
(occurred in the bioreactors), secondary sedimentation, filtration (by disc filters), and ultraviolet
disinfection. The treatment process in the bioreactors is a modified Barnard denitrification
phosphate process (Bardenpho®) for simultaneous removal of carbon, nitrogen and
phosphorus. The biological treatment starts with anaerobic fermentation of wastewater. The
wastewater then undergoes sequential nitrification-denitrification processes in anoxic-aerobic
tanks during which the majority of the ammonia and nitrate are converted to the nitrogen gas
(N2). The VFAs generated from the fermentation of the PS provide a carbon source for the
denitrifying bacteria. The phosphorus is also absorbed by the phosphorus accumulating
organisms. The overall hydraulic retention time (HRT) of the biological treatment processes is
approximately 9.3 h. The SRT however varies between 6 to 13 d during the summer and winter
seasons, respectively. The effluent from the bioreactors flows into the secondary clarifiers where
WAS is generated by settling. The WAS is then pumped to a DAF unit and further thickened. The
fermented PS and thickened secondary sludge streams are mixed at a ratio of 33:67 by volume.
The mixed sludge is then sent to a centrifuge unit and dewatered to produce DWSC. It is worth
noting that conducting thermal pretreatment on DWSC with high solids concentration reduces
the heat dissipation in water resulting in minimizing the energy consumption per sludge dry

weight. The characteristics of the DWSC used in this study is listed in Table 3-1.

80



Table 3-1. The characteristics of the KWWTP dewatered sludge cake

Description 2 Value

pH 58+0.2

TS (% w/w) 19.2 +0.34
VS (% w/w) 16.8 + 0.35
VS/TS (%) 87.6 £ 0.24
Ammonia (mg/L) 678 £ 82
TCOD (mg/L) 265,702 + 9,422
SCOD (mg/L) 11,991 £ 591

Volatile fatty acids (VFAs)

Acetic acid (mg/L) 939.3 279
Propionic acid (mg/L) 855.0 £ 0.7
Butyric acid (mg/L) 63.0+1.4

aTS: total solids; VS: volatile solids; TCOD: total chemical
oxygen demand; SCOD: soluble chemical oxygen demand

3.2.2. Thermal pretreatment systems

3.2.2.1. Conductive heating system

The operating configuration and the major components of the CH system used in this
research are illustrated in Figure 3-1. The custom-built CH system consisted of the following
components: pressure-sealed vessel, pressure gauge and safety valve, external fiberglass
insulator, DC power supply, digital multimeter, thermocouple, control software and safety shield.
The pressure-sealed vessel was made of a copper cylinder (height, internal diameter and
thickness of 92 mm, 38 mm and 3.2 mm, respectively) wrapped with 150 cm of 0.3 mm-diameter

insulated nichrome wire (#80/20) with the total electrical resistance of 500 . The wire

81



insulation allowed the temperature to increase beyond 200°C. A high-temperature epoxy was
used to secure the wrapped wire to the body of the vessel. It should be mentioned that the
pressure-sealed vessel was designed in a way to have the same internal dimensions as MW unit
Teflon vessels in order to achieve similarity between MW and CH pretreatments. The
temperature of the sample was directly measured using a Type-K thermocouple located at the
center of the copper vessel. A pressure gauge (Winters PEM Series) and also a pressure safety
valve connected to the cap of the vessel were used to control the pressure during the operation.
The pressure-sealed vessel was connected to a programmable DC power supply (Sorensen,
Ametek) and a multimeter (Agilent, 34401A) attached to the thermocouple. The voltage of the
DC power supply was controlled with a computer equipped with a custom-developed LabVIEW
program. Control over the DC voltage (which was directly linked to the power delivered to the
sample) allowed for heating of the DWSC samples at any arbitrary heating ramp rates. Using an
external fiberglass insulator surrounding the pressure-sealed vessel, the MW cooling rate was
also simulated (in addition to the heating rate controlled by the computer) to achieve completely
identical thermal (heating/cooling) profiles between CH and MW pretreatments. Figure 3-2
shows the infrared (IR) digital photo of the CH pressured-sealed vessel confirming that the heat

was evenly distributed throughout the load (sludge sample) during the pretreatment.

82



Pressure gauge

Thermocouple

Copper pressure-
sealed vessel

Digital multimeter A !
DC Power supply External fiberglass Safetyshield
insulator

Figure 3-1. The operating configuration and major components of the conductive heating

system

83



623
574
(526
479

432

Figure 3-2. The infrared digital photo of the CH pressured-sealed vessel (the values in the
picture show the temperature range from 23 to 109°C)

3.2.2.2. Bench-scale 2.45 GHz microwave system

The bench-scale MW heating system used in this research was an ETHOS-EZ model
manufactured by Milestone Inc., Connecticut, USA (Figure 3-3). The MW oven is rated at 1200 W
and operates at a frequency of 2.45 GHz. The ETHOS-EZ has twelve 100 mL Teflon pressure-
sealed vessels rotating on a carousel. The system can heat loads up to a maximum temperature
and pressure of 300°C and 35 bar, respectively. The temperature of the TWAS samples was
measured continuously using an ATC-400-CE thermocouple. An automated controller monitored

and controlled the heating ramp rate throughout the operation.

84



nnnnnnnnn

vessel

S \%) Teflon pressure

A

Figure 3-3. The bench-scale 2.45 GHz microwave oven and its major components

3.2.3. Thermal pretreatment parameters studied

A wide range of final pretreatment temperature below and above boiling point (80, 120
and 160°C) and heating ramp rate (3, 6 and 11°C/min) was considered. Table 3-2 shows the
experimental design used in this study including nine different combinations of the input
parameters (pretreatment method, heating ramp rate and final temperature) and one control
scenario (without pretreatment). Before starting the pretreatment, the pressure-sealed vessel
(shown in Figure 3-1) was calibrated for three selected heating rates (3, 6 and 11°C/min) using
an open-loop trial and error method for DWSC samples. Calibration of MW station was also done
via its close-loop controller. Therefore, both MW and CH pretreatments could be performed at
identical final temperatures and heating/cooling rates. Figure 3-4 compares the thermal profiles
during CH and MW pretreatment of DWSC which proves almost completely identical heating and

cooling rates between CH and MW.

85



Table 3-2. The experimental design used

Pretreatment No.  Final Temperature (°C)  Heating rate (°C/min)  Pretreatment Method 2

1 80 3 MW
2 80 6 MW
3 80 6 CH
4 80 11 CH
5 120 3 MW
6 120 3 CH
7 120 6 MW
8 120 6 CH
9 120 11 MW
10 120 11 CH
11 160 3 CH
12 160 6 MW
13 160 6 CH
14 160 11 MW
Control

aCH: Conductive heating; MW: Microwave

160

140

120

Temperature (°C)
e}
o

0 T T T T T
0 20 40 60 80 100

Heating time (min)

Figure 3-4. The thermal profiles of the conductive heating and microwave pretreatment



3.2.4. Analytical procedures

The TS and VS analyses were done according to the Standard Methods, sections 2540 B and
2540 E, respectively (APHA, 2005). The TS analysis was performed by drying the samples at a
temperature of 105°C for a minimum duration of 12 hr. For VS determination, the dried samples
were placed in a furnace and kept at a temperature of 550°C for a minimum of 1 hour. The
analysis of COD, sugar, protein and humic acid (HA) were conducted on both total and soluble
fraction of DWSC samples. The separation of soluble fraction of the DWSC was as follows: the
samples were diluted and then centrifuged at 10,000 rpm for 20 min via a Fisher Scientific Sorvall
Legend XT automatic centrifuge. The supernatant (liquid fraction) of the centrifuged samples
was then filtered via 0.45 pym membrane filters. The filtered liquid (through 0.45 pm) was